

Test Report - Industry Services

Prüfbericht - Nr.: <i>Test Report No.:</i>	IND/BLR/CH/2022/4438	Seite 1 von 4 <i>Page 1 of 4</i>
Auftraggeber: <i>Client:</i>	VOX BUILDING PRODUCTS PVT. LTD. 6 th Floor, Leela Collonade, The Leela Palace, No. 23. HAL, Old Airport Road, Bengaluru - 560008, India.	
Kunden-referenz-Nr.: <i>Client reference no.:</i>	PO No.: VBPL/21-22/093 PO Dated: 2022-05-10	Auftrags-Nr.: <i>Order no.:</i> 146683644
Gegenstand der Prüfung: <i>Test item:</i>	SVP-08 Roof Soffit Golden Oak 2m	Auftragsdatum: <i>Order date.:</i> 2022-05-25
Bezeichnung Typ-Nr.: <i>Identification / Type No.:</i>	Model Name: VOX Golden Oak Batch No.: 306005798 Mfg. Date: 08/02/2022	wareneingangsdatum: <i>Date of sample receipt:</i> 2022-05-25
Auftrags-Inhalt: <i>Order content:</i>	Chemical Test	Prüfmuster-Nr.: <i>Test sample no.:</i> 4438
Prüfgrundlage: <i>Test specification:</i>	ISO 4892-2 Method A Cycle No. 1	prüfzeitraum <i>Testing Period:</i> 2022-05-27 to 2022-07-09
Ort der Prüfung: <i>Place of testing:</i>	Plot No. 27B, 2 nd Cross, Electronic City Phase 1, Hosur Road, Bangalore - 560 100, Karnataka, India.	
Prüflaboratorium: <i>Testing laboratory:</i>	TÜV Rheinland (India) Private Limited	
Prüfergebnis: <i>Test Result:</i>	Refer Page No. 2 to 4	
Zusammengestellt: <i>compiled by</i>	Arijit Paul	Genehmigt von: <i>authorized by:</i> Ranabir Pal
Datum: <i>Date:</i>	2022-07-13	Ausstelldatum: <i>Issue date:</i> 2022-07-13
Stellung / Position:	Sr. Chemist - Polymer Dept. Material Testing Laboratories	Stellung / Position: Sr. Manager - Polymer Dept. Material Testing Laboratories
Sonstiges/ Other:	Nil.	
Zustand des prüfgegenstandes bei Anlieferung: <i>Condition of the test item at the time of delivery:</i>	Good.	
Abkürzungen:	ok / P = entspricht Prüfgrundlage fail / F = entspricht nicht Prüfgrundlage n.a. / N = nicht anwendbar	Abbreviations: ok / P = passed fail / F = failed n.a. / N = not applicable
Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens. <i>This test report relates to the a.m test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any test mark. Test item submitted by client. Sampling not done by TUVRI. 'Laboratory employs simple acceptance rule in making Pass or Fail decisions on test results with no guard band'.</i>		

Prüfbericht - Nr.:
Test Report No.:

IND/BLR/CH/2022/4438

Seite 2 von 4
Page 2 of 4

INTERIM TEST RESULTS

Discipline: Chemical
Product Group: Miscellaneous



Photograph of sample as in received condition



Photograph of prepared test specimens

Sample Description: SVP-08 Roof Soffit Golden Oak 2m
Model Name: VOX Golden Oak
Batch No.: 306005798
Mfg. Date: 08/02/2022

Test Report - Industry Services
Prüfbericht - Nr.:
 Test Report No.:

IND/BLR/CH/2022/4438
Seite 3 von 4
 Page 3 of 4

Test Name: Weather Resistance Test

Test Method: ISO 4892-2 Method A Cycle No. 1

Test Apparatus: Xenon Weather-Ometer (Atlas Ci 4000)

Test Condition:

Description		Light Cycle Without Spray	Light Cycle With Spray
Test cycle		102 min.	18 min.
Black Standard Temperature		65±3 °C	-
Irradiance		60 W/m ² at 300-400 nm	
Chamber Temperature		38±3 °C	-
Relative Humidity (RH)		50±10 %	-
Optical filter	Inner	Type S Boro	
	Outer	Type S Boro	
Specimen rack rotation		1±0.1 rpm (Always facing the light source)	
Total Duration		2000 Hrs.	

Observation:

Exposure Duration (Hrs.)	GSR as per ISO 105-A02	Visual Observation
500	5	No visual changes observed.
1000	4-5	No remarkable visual changes observed.



Photograph of sample after 500 hrs. of exposure



Photograph of sample after 1000 hrs. of exposure

---End of test report---